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Testing location:

Delfi Medical Innovations, Inc Mike Jameson
Auftraggeber: )
Client- | 1099 8th Ave, West, Suite 106 604-742-3805 / 604-742-3800
Vancouver, BC V6H 1C3 mjameson(@delfimedical.com
Bezeichnung: . Serien-Nr.:
Hentification: PTS II Portable Tourniquet System Serial No. 2009-0102 & 2009-0103
Gegenstand der .. .
Priffung:| ~ 9-2200-001R/B Prifdatum: |3 02009
. Date tested:
Test item:
TUV Rheinland of North America
Priifort: 336 Initiative Drive

Rochester, NY 14624
U.S.A.

Emissions: EN60601-1-2:2001A1:2006,(IEC 60601-1-2:2007) & FCC Part 15
EN55011:2007, CISPR11 & FCC Part 15

Pr“fgr““d'*;ge‘ EN61000-3-2:2006, EN61000-3-3:1995 +A1:2001 +A2:2005
Spes ificatioelf Immunity: EN60601-1-2:2001+A1:2006, (IEC 60601-1-2:2007),
’ EN61000-4-2:1995 + A1:1999 + A2:2001, EN61000-4-3:2006,
EN61000-4-4:2004, EN61000-4-5:2005, EN61000-4-6:2007,
EN61000-4-8:1993 + A1:2001, EN61000-4-11:2004
Priifergebnis: Der vorstehend beschriebene Priifgegenstand wurde gepriift und entspricht
oben genannter Priifgrundlage. The above product was found to be Compliant
Test Result to the above test standard(s)

gepriift / tested by: Randall Masline

kontrolliert / reviewed by: Gregory Wrobel

25 March 2009

?mwé {’ﬂ%“""“

Lrogey N/t

25 March 2009

Priifgrundlage

Datum Name Unterschrift Datum Name Unterschrift
Date Name Signature Date Name Signature
Sonstiges :
g None
Other Aspects:
Abkiirzungen:  OK, Pass, Compliant, Complies = entspricht Priifgrundlage

Fail, Not Compliant, Does not Comply = entspricht nicht

N/A = nicht anwendbar

Abbreviations: OK, Pass, Compliant, Complies = passed
Fail, Not Compliant, Does Not Comply = failed

N/A — not applicable
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The test results contained in this report refer exclusively to the product(s) presented for testing. No liability may be assumed for models or products not referred to herein. This test report may
not be published or duplicated in part without permission of the testing body. This test report by itself does not constitute authorization for the use of any TUV Rheinland test mark. This
report must not be used by the applicant to claim product endorsement by TUV Rheinland, NVLAP or any agency of the United States Government.
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